
Page 1 of 22 

Permit Fact Sheet 
General Information 

Permit Number:  WI-0028207-08-0 

Permittee Name: Town of Holland Sanitary District No. 1 

Address: 573 Holland Road 

City/State/Zip: Kaukauna WI 54130 

Discharge Location: SW ¼ of NE ¼, Sec 35, T21N, R19E, Town of Holland, Brown County 

Receiving Water: Unnamed tributary to Plum Creek 

StreamFlow (Q7,10): 0 cfs 

Stream 
Classification: 

Limited aquatic life biological use classification 

Discharge Type: Existing, continuous 

Design Flow(s) Daily Maximum  0.54 MGD 

Weekly Maximum 0.50 MGD 

Monthly Maximum 0.42 MGD 

Annual Average 0.39 MGD 

Significant Industrial 
Loading? 

Yes, Arla Foods discharges wastewater from cheese production 

Operator at Proper 
Grade? 

The Holland SD#1 WWTF is rated as an Advanced facility in subclasses A1 – Suspended Growth 
Processes, A4 – Ponds/Lagoons, B – Solids Separation, C – Biological Solids/Sludge Processing, 
P – Phosphorus Removal, and SS – Collection System 

Bruce Genskow is the current Operator-in-Charge of the facility, Certification #33233. He has 
advanced certification in A1, A2, A4, B, C, D, and P, and OIT certification in A3. Lucas Franck 
(#38876) staffs the plant 5 days a week and has Basic certification for A1, A4, B, C, P, and SS.  
He also has OIT certification for N. 

Approved 
Pretreatment 
Program? 

N/A   

 
Facility Description 
The Town of Holland Sanitary District No. 1 (Holland SD 1) owns and operates an advanced secondary wastewater 
treatment facility for treating domestic wastewaters from the unincorporated community of Holland in southwest Brown 
County, along with process wastewater from Arla Foods Production LLC, a dairy foods processing facility. An upgrade in 
2022 has separated Arla Food's process wastewater from the Town of Holland Sanitary District No. 1's wastewater and is 
treating the two liquid streams separately. 

 



Page 2 of 22 

The municipal treatment train includes its own lift station followed by preliminary treatment with fine-screening, 
biological treatment with an activated sludge system consisting of an aerobic selector basin followed by aeration basins 
and a single clarifier and phosphorus removal by chemical precipitation using Ferric Sulfate. This effluent is discharged to 
a tributary to Plum Creek via Outfall 003.  

The Arla treatment train includes its own lift station followed by an aerated equalization tank, two selector tanks, aeration 
basin, and secondary clarifier. The effluent from the clarifier is sent to the Plant Effluent Pump Station and monitored at 
Sample Point 103 prior to being combined with the effluent from the District's compact plant and discharged via Outfall 
003. 

Alternatively, the combined effluent can be pumped to a pair of polishing lagoons for further treatment before discharge 
via Outfall 001 to a tributary to Plum Creek downstream from Outfall 003. Flow measurements at Outfall 001 are taken 
with a manual flow meter and composite samples at that sample point are prepared from manually collected grab samples.  

Sludge treatment includes aerobic digestion, screw press, and storage, with agricultural land application of liquid or cake 
sludge. A belt press can also be used if needed. 

 

Substantial Compliance Determination 
Enforcement During Last Permit:  

The department issued three Notices of Violation dated December 15, 2016, January 30, 2018, and October 9, 2020, to the 
Town of Holland Sanitary District No. 1 (Holland) for alleged violations of its Wisconsin Pollutant Discharge Elimination 
System Permit Numbers WI-0028207-06-0 and WI-0028207-07-0 (Permit).   

The alleged violations included exceedances of BOD5, TSS, Phosphorus, Chloride and Ammonia.  Holland has completed 
Section 4.1 of its Permit by constructing an upgrade of the treatment facilities. BOD5, TSS, Phosphorus, Chloride and 
Ammonia have met Permit requirements since the end of construction in the fall of 2022.  The notice of violation was 
closed out in an August 13, 2023, letter. 

After a desk top review of all discharge monitoring reports, CMARs, land application reports, compliance schedule items, 
and a site visit on November 10, 2022, the Holland SD 1 Wastewater Treatment Facility has been found to be in 
substantial compliance with their current permit except for their toxicity testing. There have been eight Whole Effluent 
Toxicity (WET) test failures at the facility since 2019. To bring the facility back into compliance, a WET Limit 
Compliance Schedule is being included in the permit reissuance to identify and remove the source of toxicity. 

Compliance determination entered by Laura Gerold P.E., Senior Wastewater Engineer on November 7, 2023. 

 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, WasteType/sample Contents and 
Treatment Description (as applicable) 

701 0.208 MGD October 2018- 
September 2023 

INFLUENT - 24-hr flow proportional samples and flow rate 
collected from lift station #1 (dairy industry) wetwell. 

702 0.061 MGD October 2021- 
September 2023 

INFLUENT - 24-hr flow proportional samples and flow rate 
collected from the NEW lift station #2 (municipality) wetwell. 

001 0.0145 MGD October 2018- 
September 2023 

EFFLUENT- LAGOONS- Representative samples shall be 
collected from the effluent side of the former chlorine contact 
chamber, prior to discharge via the cascade aerator. Grab samples 



Page 3 of 22 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, WasteType/sample Contents and 
Treatment Description (as applicable) 

are collected for pH and DO analysis. Composite samples, for other 
parameters, are prepared from manually collected grab samples. 

002 Back-up discharge point. Discharge 
not expected during permit term. 

SEWAGE SLUDGE: Aerobically digested, gravity thickened liquid 
sludge samples shall be collected from the INDUSTRIAL aerobic 
digester. Limits applicable only for years when liquid sludge is land 
applied.  

003 0.249 MGD October 2018- 
September 2023 

EFFLUENT- COMBINED ARLA AND DISTRICT 
MECHANICAL PLANTS- 24-hour flow proportional samples and 
flow rate collected from the effluent wet well located after the 
Holland Sanitary District and mechanical plant Arla Clarifiers and 
prior to the discharge to surface water. Grab samples are collected 
for pH and DO analysis. 

004 1260 cubic yards land applied in 
2023 

SEWAGE SLUDGE: Aerobically digested, thickened cake sludge 
samples shall be collected from the storage building. 

103 Flow not reported at this sample 
point 

ARLA PLANT - 24-hour time proportional and grab samples are 
collected from the manhole after the Arla Clarifier prior to 
combination with discharge from District Mechanical Plant.  

005 Flow not reported at this sample 
point. 

Sample point for determining compliance with the TMDL-based 
limits for Total Suspended Solids and Total Phosphorus, calculated 
as a combined discharge from the mechanical plant and lagoons. 
Loadings are calculated as the sum of the mass discharged at 
sample points 001 and 003. 

006 New Sample Point SEWAGE SLUDGE: Aerobically digested, gravity thickened liquid 
sludge samples shall be collected from the MUNICIPAL aerobic 
digester. Limits applicable only for years when liquid sludge is land 
applied. 

 

1 Influent – Monitoring Requirements 

1.1 Sample Point Number: 701- Influent - Lift Station #1 and 702- Influent - Lift 
Station #2 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total   mg/L 3/Week 24-Hr Flow 
Prop Comp 

 



Page 4 of 22 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Suspended Solids, 
Total 

  mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

1.1.1 Changes from Previous Permit: 